\ HOBA RT’ CATALOG OF

REPLACEMENT PARTS

6614 MEAT SAW

ML-134096

6801 MEAT SAW

ML-134094

A product of HOBART CORPORATION 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 43025 (September 2001)




6614/6801 MEAT SAWS REPLACEMENT PARTS

45

9-10-11

6-7

45
~T7 _—]
/
—

42-43-44

1-2-

FRAME AND COVER

F-43025 (September 2001) -2- © HOBART CORPORATION



6614/6801 MEAT SAWS REPLACEMENT PARTS

FRAME AND COVER
ILLUS. PART NO. NAME OF PART AMT.
PL-55835

1 00-291653 Lower Guide SUPPOIt & PiN ASSY. ...coueiiiiiieiieeie ettt 1

2 SC-041-31 Cap Screw %/s-16 x 1"/« Hex Hd. .....

3 WS-018-40 L T 41T OSSPSR OS SRR

4 00-290758-00001 Rod — Anchor (Left Table) (Model 6801 ML-134094)

5 00-290758-00003 Rod — Anchor (Left Table) (Model 6614 ML-134096)..

6 SC-041-31 Cap Screw ¥/s=16 X 17/a HEX H. .ooeie ettt enee e enee e nneae e 2

7 WS-018-40 L T 1T O RTPSPS RS URURUROE

8 00-290751 Support — Left Table ....

9 00-290752 Table LOCK & PIN ASSY. ...eiiieieiieeiiiie ettt sttt e e e e e enn e e s e e e e 1
10 SC-041-31 Cap Screw ¥/s=16 X 1/a HEX HU. .ooieieiee ettt a e eneeesnneae e 2
11 WS-018-40 Washer
12 SC-093-07 Mach. Screw 10-32 X /2 Pan Ha. ......ooiiiiiiei e e 3
13 WL-006-07 Lockwasher #10 MEAIUM .......oiiiiiiiiiieeiee ettt nee s
14 00-875255 Guard — Column (Model 6801 ML-134094)
15 00-875087 Guard — Column (Model 6614 ML-134096)
16 00-875256 Guard — Removable (Model 6801 ML-134094)
17 00-875088 Guard — Removable (Model 6614 ML-134096)
18 00-873735 Upper Baffle Assy. (Incls. ltems 20 thru 23 & 34 thru 38) (Model 6801 ML-134094) .............. 1
19 00-875112 Upper Baffle Assy. (Incls. ltems 20 thru 23 & 34 thru 38) (Model 6614 ML-134096) .............. 1
20 NS-046-33 Acorn Nut 6-32 Hex
21 00-437676 Hinge — Bottom (W/SHOr PiN) .....oueiiiiieee et
22 WS-028-03 L T 1T OSSPSR
23 SC-115-26 Mach. Screw 6-32 x /s Slotted Pan Hd. (SST)
24 00-479153 Upper Cover Assy. (Incls. ltems 26 thru 33) (Model 6801 ML-134094) ........cocvvvierieeieenennnn. 1
25 00-875111 Upper Cover Assy. (Incls. ltems 26 thru 33) (Model 6614 ML-134096) ..........cccoeevverierneeninnns 1
26 SC-115-26 Mach. Screw 6-32 x /s Slotted Pan Hd. (SST)
27 WS-028-03 L T 1T O STPSUS RS TRURRPROE
28 00-437378-00002 Hinge — Lift Off (W/O PIN) .ueiiiiiieieee ettt
29 NS-046-33 Acorn Nut 6-32 Hex
30 NS-046-33 Acorn Nut 6-32 Hex
31 00-291502 [Tl I (o1 o USROS RSP 1
32 WS-028-03 Washer
33 SC-021-07 Mach. Screw 6-32 x /s Rd. Hd. SIOHEA ........ooouiiiiiiiiiiee e 2
34 SC-021-07 Mach. Screw 6-32 x /s Rd. Hd. SIOHEA ........ooouiiiiiiiiieee e 2
35 WS-028-03
36 00-437608 [ Tl = 1= - 1T SR
37 NS-046-33 ACOIN NULE B-32 HEX .ttt et e e snr e e e e e nnn e e eneeeas
38 00-437378-00003 Hinge — Lift Off (Bottom W/Pin) ...
39 SC-041-50 Cap Screw /420 X 2 HEX HA. ...oooieieeeeeee ettt e e e nnnaeens 4
40 WS-003-47 L T 1T O RTPSUS PO PURURUROE 4
41 00-875054 Screw — Jack (Model 6614 ML-134096) ..
42 00-290860 ANCROT — LOWEE COVET ...ttt ettt neees 1
43 SC-041-05 Cap Screw /420 X s HEX HA. ...oooieieeee ettt enee e e nnnaeens 1
44 WS-003-47 Washer
45 00-436908 PIN = ANCROT ..ttt ettt b ettt 2
46 00-875036 Lower Cover W/Molded Handle (Incls. Items 42, 43, & 44) .....cccuoveeceeeiiee e 1
47 00-435792 Foot (27 to 4” Adjustable HEIght) .........cocuuiiiiii s 4

-3- F-43025 (September 2001)



6614/6801 MEAT SAWS REPLACEMENT PARTS

(@

)
29 ‘\ 2-23-24
30 \/\
31 /

25-26

27

DRIVE AND TENSION ADJUSTMENT UNIT
(MODEL 6614 ML-134096)

F-43025 (September 2001) -4-



6614/6801 MEAT SAWS REPLACEMENT PARTS

DRIVE AND TENSION ADJUSTMENT UNIT
(MODEL 6614 ML-134096)

ILLUS. PART NO. NAME OF PART AMT.
PL-55837
1 00-875063 COolUMN & LADEI ASSY. ...ttt bttt 1
2 00-875047-00002 TranSMISSION SUPPOIT ASSY. ....ceuriuriruirririiruieiietensesseatesseeseese st sse st et es et see st eeeeseeseenessenreaneas 1
3 00-290832 Pivot — Tension AQJUSTING .......coiiiiiii e e
4 RP-003-16 ROIIPiN %16 X 1 L. cvevveeinieeieeeeeicseeeeeee
5 00-873500 Tensioner Assy. (INCls. HemMS 4, 6, 37, & 38) ..ceiueiiiiiie it
6 BN-005-06 Needle Bearing — Torrington NTA-T0T8 .......ooiiiiiiiii e e 1
7 00-290832 Pivot — Tension Adjusting
8 00-120971 [ (UL Y =T o | USROS PPN
9 00-875137 Gear Case Assy. (INCls. HEMS 8 & 33) ..ouiiuiiiiiiiiiiiriiciee e 1
10 SC-041-31 Cap Screw ¥s-16 x 1'/s Hex Hd. ...........
11 WL-019-85 LOCKWASIIET ...ttt
12 WS-021-20 WWASKIET <.ttt bttt b e b et
13 SC-036-93 Cap Screw 7/16-20 x 3/4 Hex Hd. ..
14 NS-046-29 LOCK NUE 3/2-16 FIBXIOX ......ieitiiiiiieeteeet ettt nnesne st
15 SL-005-02 SPFNG = LOAMING ettt bttt bttt n et
16 00-290866 Washer — Damper
17 SL-005-02 SPFNG = LOAMING vttt ea ettt eb et r e r e
18 00-875043 PINION = DIV ... et
19 00-109070-00008 Key
20 SL-005-02 Spring — Loading
21 00-290866 WaASHEr — DAMPET ...ttt sttt ae e be et 1
22 SC-027-29 Mach. Screw 8-32 x %s Rd. Hd. ............
23 WL-010-01 Lockwasher #8 External Shakeproof ...
24 NS-010-11 Mach. Nut 8-32 HEX (Brass) ......ccccuiiiiiiiieiii ittt e
25 SC-040-21 Cap Screw %s-16 x 7/s Soc. Hd. ..
26 WL-004-06 LOCKWASHET /8 IMEAIUM ...ttt sttt sr et
27 SD-038-03 Self-Tapping Screw 10-16 X 3/a TruSS Hd. ...c.ooiiiiiiiiiiiic s 2
28 00-479134 End Cap
29 00-437301-00001  MOtOr (B0 HZ.) (B PHL) ..ooeeieceeeeeeeeceeeeeeeeeeeeee e ee e ee s es s asnasnsensanannaas 1
30 00-437301-00003  MOtOr (50 HZ.) (B Ph.) ittt 1
31 00-479005 Motor (1 Ph.) ..ocueee.
32 00-873986 SCIEW SHOUILET ...ttt et bttt e et
33 00-291859-00002  BUSKING /8 LLg. ..eeuviitiitiitieiieieeest sttt b ettt e e bt nne e 2
34 SC-040-21 Cap Screw %s-16 x 7/s Soc. Hd. ..
35 WS-018-04  WWASNE ettt ettt e bt e e te e eae e e bt e bt e eaeeeaeaebeeeneeeaeaaseesaeesneeneaas
36 PB-004-92
37 00-873456
38 BB-021-45 Bearing — Thrust 0.8377 ...t 1
00-875114-00001 Motor & Pinion Assy. (60 Hz.) (3 Ph.) (Incls. ltems 14 thru 21 & 29) .......ccceiiiiiiiiiiiiciiee 1
00-875114-00003 Motor & Pinion Assy. (60 Hz.) (1 Ph.) (Incls. ltems 14 thru 21 & 31) ..o 1
-5- F-43025 (September 2001)



6614/6801 MEAT SAWS REPLACEMENT PARTS

=T

36

34-35

28

DRIVE AND TENSION ADJUSTMENT UNIT
(MODEL 6801 ML-134094)

F-43025 (September 2001) -6-



6614/6801 MEAT SAWS REPLACEMENT PARTS

DRIVE AND TENSION ADJUSTMENT UNIT
(MODEL 6801 ML-134094)

ILLUS. PART NO. NAME OF PART AMT.
PL-55836
1 00-873696-00001  COIUMN & LADEI ASSY. ..c.uteiiiiiieiieitie ettt ettt ettt et eate e s s er e e 1
2 00-292286-00002 Transmission Support Assy. (INCIS. EM 3) .....oocuiiiiiiiiieie e 1
3 00-011800-00118 Dowel
4 00-290832 Pivot — TeNSION AGJUSTING ....eeeiiiiiiiie e 2
5 RP-003-16 LR Lol T AT G X o PR RP R PRPPR 1
6 00-873456
7 00-873500 Tensioner Assy. (INCls. REMS 5, 6, 8, & 37) ..oruiiiiiiiiiiiiieee e 1
8 BN-005-06 Needle Bearing — Torrington NTA-T018 ... ..oiiiiiiiiieeee e 1
9 00-290832 Pivot — Tension Adjusting
10 00-291859-00001  BUSHING /2 L. +.uveiutiiuiieieetee ettt ettt et et e et nat e e ae e s e naneanee e 1
11 00-120971 PIUG = VBN <.ttt ettt ettt ettt ettt
*12 00-875137 Gear Case Assy. (Incls. Iltem 11)
13 SC-041-31 Cap Screw ¥/s=16 X 17/a HEX HU. .ooueeieee ettt e e eneeesnneeeens 3
14 WL-019-85 LOCKWASIIET ...ttt s e e e e e et e e 3
15 WS-021-20
16 SC-036-93 Cap Screw /1620 X 3a HEX HU. ..ooeiie ettt et e e e enee e 1
17 NS-046-29 LOCK NUE 3/4-16 FIEXIOX vttt ettt ne e 1
18 SL-005-02 Spring — Loading
19 00-290866 LA =] =T I = g o= SRS 1
20 00-875043 PINION — DIV (14T ittt ettt ettt et e e eaeeennes 1
21 00-109070-00008 Key
22 SL-005-02 SPIING — LOAAING .ttt ettt ettt b ettt 6
23 SC-027-29 Mach. Screw 8-32 X /s RA. HA. .....oiiiiiiiiiee s AR
24 WL-010-01 Lockwasher #8 External Shakeproof .. ... AR
25 NS-010-11 Mach. NUt 8-32 HEX (BIaSS) ....cuueeeruereiiuireiiiiieeitieesieeessieeesteeeesaeeesneeessseeasseeeenseeesnseeeanseesnseeennes AR
26 SC-040-21 Cap SCrew 3/e=16 X /8 SOC. HA. ..oueiiiieie ettt e e e e e eenaeennes 4
27 WL-004-06 Lockwasher */s Medium
28 SD-038-03 Self-Tapping Screw 10-16 X 3/a TruSS Hd. ..c..ooiiiiiiiiiiiiie s 2
29 00-479134 (=0 7= 1o TSP UPRPPR
30 00-437301-00001 Motor (60 Hz.) (3 Ph.) .
31 00-479005 LY [o oL 4 o 1 OSSPSR 1
32 00-873986 SCIEW SHNOUIAET ...ttt bbbt e bttt e b e bt ee s
33 00-291859-00001 Bushing /2 Lg. «.covvvviveriereeiene
34 SC-040-21 Cap Screw 3/e=16 X /8 SOC. HA. ..iueiiiiieeee et e e e e e e snaeeeneeennes 5
35 WS-018-04 L T 1T OSSPSR
36 PB-004-92 Plug Button
37 BB-021-45 Bearing — TIrUSt 0.8371 ..ottt ne e e anneas 1

*Gear case supplied with (2) 00-291859-00002 Bushings, replace with (2) 00-291859-00001 Bushings
when servicing this ML.

-7- F-43025 (September 2001)



6614/6801 MEAT SAWS REPLACEMENT PARTS

7 o /

LV W\
T20) Y a

‘\“,l 'TT?///

7

_

D
(0) Ao

I

25
23 22 21 20 18 17 15 14
24 19 16
- > PL-55838

LOWER PULLEY UNIT

F-43025 (September 2001) -8-



6614/6801 MEAT SAWS REPLACEMENT PARTS

ILLUS.
PL-55838

O©CoOoONOOOh~WN =

MMM -
OOrON—_L0CO0OONOOODWN-—=O

PART NO.

00-290817-00002
00-011800-00091
WL-006-22
SC-041-15
SC-119-20
00-108228-00004
00-435582
00-079686
00-875150
00-020851
SD-005-49
00-436447
00-292278
00-290805
SC-036-24
WS-018-19
BB-008-14
00-875044-00002
00-109070-00009
BB-021-53
SL-003-11
00-291973-00002
00-291624
RP-003-18
SC-041-13
00-479466
ML-109658-0000Z
ML-109653-0000Z

LOWER PULLEY UNIT

NAME OF PART

Gear Case Cover Assy. (INCIS. HEM 2) ...
DOWEI ..o
Lockwasher /16 Light .................

Cap Screw %+6-18 x 1'/a Hex Hd. ..........
Set Screw '/4-20 x /> Soc. Hdls., Flat Pt..
Pulley (Model 6614 ML-134096) ...........
Pulley (Model 6801 ML-134094) .
Catch — Friction ........ccccceiienenne.

Self-Tapping Screw 12 x /> Rd. Hd., Type U..
Drive Pin oo
Shaft — Lower
Seal — Shaft.....ccccceviniiiiies
Cap Screw %/16-18 x 5/s Hex Hd. ..
WaSher ...,
Ball Bearing ..........
Gear — Drive (58T)
Key .o

Ball Bearing ........ccccc.....
Spring — Loading ND 72...
Retainer — Shaft .............
Retainer — Lock ....
Roll Pin /s x /s Lg. ........
Cap SCrew 5/16-18 X 2 ..o
Drive Unit — Lower (Incls. Items 13, 17 thru 20, & 22 thru 25) .....ccccoceeiiiieennns
Pulley and Latch Assy. (Incls. Items 6, 8, 9, & 10) (Model 6614 ML-134096) ... .
Pulley and Latch Assy. (Incls. ltems 7 thru 10) (Model 6801 ML-134094) ..........ccceevrieeinnen.

-, e e A N) e e () ) b e e N NN =

AMT.

F-43025 (September 2001)



6614/6801 MEAT SAWS REPLACEMENT PARTS

15 THRU 20

UPPER BEARING CARRIER UNIT

F-43025 (September 2001) -10-



6614/6801 MEAT SAWS REPLACEMENT PARTS

ILLUS.
PL-55839

©CoOoONOOOh~WN =

WWWWWWWWWMNDMNDMNDMNDMNDMNDMNDMNDMNDND = =2 a2
ONOOOPRAPWON—2LO0O0ONODTOPRARWON—2LO0O0OONOORAWN-—=2O

PART NO.

SC-040-21
WL-004-06
RR-004-13
00-479143
SC-067-06
00-873461-00002
00-873501
BB-015-36
ML-134048-0000Z
ML-104999-0000Z
SC-067-06
00-873461-00001
00-873502
BB-015-36
00-477011-00126
00-477016-00126
00-477086-00126
00-477011-00142
00-477016-00142
00-477086-00142
00-020851
00-479142
00-079686
00-479144
NS-018-14
SC-127-03
00-875072
00-875227
00-875080
00-873820
SC-025-33
00-875077
00-479672
WS-018-40
WL-006-27
SC-041-31
00-479134
SD-038-03

UPPER BEARING CARRIER UNIT

NAME OF PART AMT.

Cap Screw %816 X /s SOC. HA. ..ouiiiiiiiiii e 4
Lockwasher 3/s Medium................
Retaining Ring (Truarc) ..
Bushing — Pulley ...
Mach. Screw 10-24 x '/ Hex Hd. ...
Cover — Rear Pulley ........ccccc....
Seal — Shaft......ccocviiiiiec
Ball Bearing—NSK 6007 DDUCE1SRIS ...
Pulley Assy. — Upper (Packaged) (Model 6614 ML-134096) ...
Pulley Assy. — Upper (Packaged) (Model 6801 ML-134094) ...
Mach. Screw 10-24 x /o Hex Hd. .....cccoooviiininiiinicecee,
Cover — Front Pulley ..........cc....
Seal — Shaft......ccooviiiiii
Ball Bearing—NSK 6007 DDUCE1SRIS ...
Blade — Saw (°/s In. Wd. x 0.022 Thk.) (3T) (Model 6614 ML-134096) .
Blade — Saw (°/s In. Wd. x 0.022 Thk.) (4T) (Model 6614 ML-134096)............
Blade — Saw (/s In. Wd. x 0.025 Thk.) (Scalloped) (Model 6614 ML-134096) ..
Blade — Saw (%/s In. Wd. x 0.022 Thk.) (3T) (Model 6801 ML-134094)............
Blade — Saw (%/s In. Wd. x 0.022 Thk.) (4T) (Model 6801 ML-134094)............
Blade — Saw (/s In. . x 0.025 Thk.) (Scalloped) (Model 6801 ML-134094) ..
SCrEW — LatCN .ot
Retainer —Pulley ..
Catch — Friction ...
Shaft — Upper .......
Jam Nut ¥/s-16 HeX ....ceeevveinnnnns
Cap Screw — 3/s-16 x 1% Hex Hd.
Box Column Assy. (Model 6614 ML-134096) ..............
Box Column Assy. (60 Hz.) (Model 6801 ML-134094)
Gasket — Column Box (Model 6614 ML-134096) .........
Gasket — Column Box (Model 6801 ML-134094) ...
Mach. Screw 8-32 x /> Bndg. Hd. ......cccceevrrnnnee
Cover — Column Box (Model 6614 ML-134096) ....
Cover — Column Box (60 Hz.) (Model 6801 ML-134094)
Washer (Model 6614 ML-134096) .........cccccoveerieiiirieiiieenns
Lockwasher %/s Light .........cccccennenee.

Cap Screw %s-16 x 1'/s Hex Hd. .
ENd Cap ..o
Self-Tapping Screw 10-16 x % Truss Hd. ..

N DO 00 ot LN oA s o

-11- F-43025 (September 2001)



6614/6801 MEAT SAWS REPLACEMENT PARTS

26 THRU 29

41-42

UPPER BEARING CARRIER UNIT

F-43025 (September 2001) -12-



6614/6801 MEAT SAWS REPLACEMENT PARTS

TABLES AND CARRIAGE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-55842
1 00-290771 Table — Left Assy. (Model 6801 ML-134094) ........cceriiiriiiinrinie et 1
2 00-875066 Table — Left Assy. (Model 6614 ML-134096) ........cc.coiririiiienierieiieerese e 1
3 00-291654 Table — Right Assy. (Model 6801 ML-134094) ...
4 00-875068 Table — Right Assy. (Model 6614 ML-134096) .........cceieriiieriiniiiieieneese e
5 SC-041-30 Cap Screw ¥s-16 X 1 HeX Hd. (SST) ..ueiiiiiiiiiieeeee e s
6 BB-008-11 Ball Bearing — Nice #SK-T 4725
7 WS-018-30 WWASIIET <.ttt b ettt
8 WL-006-28 LOCKWASHET /8 IMEAIUM ...ttt neesre st
9 NS-046-09 Stop Nut %/z-16 Elastic
10 WL-006-27 Lockwasher %/s Light
11 00-437469 Carriage Assy. (Model 6801 ML-134094) ........cciiiriiiiiieiiieeeee et 1
12 00-875136 Carriage Assy. (Model 6614 ML-134096)....
13 00-291435 PUSREI PIALE ...
14 RR-011-09 RetainiNg RING .....coiii e e e
15 00-290787 Spring — Carriage Lock ...
16 00-290795 Lever — Carfiage LOCK ..ottt et
17 WS-018-34 Washer (Model 6801 ML-134094) ........ooiiiiiiiiiieee e e e 4
18 BB-008-11 Ball Bearing — Nice #SK-T 4725
19 SC-041-30 Cap Screw ¥/a-16 X 1 HEX Ha. ..c.ooiiiiiiici e 4
20 00-437476 Guide — Roller (Model 6801 ML-134094)
21 00-875089 Guide — Roller (Model 6614 ML-134096)
22 SC-041-29 Cap Screw °/s-16 x /s Hex Hd. Wax Coated Threads (Model 6614 ML-134096)..................... 2
23 WS-018-40 Washer (Model 8614 ML-134096) ........ceeiiiieriiriiirieieeeniesie sttt
24 00-873790 Support — Carriage (Model 6801 ML-134094) ...
25 00-875091 Support — Carriage (Model 6614 ML-134096) .........ccuroieriiriirinieienresie st
26 00-479107 SEOP — CAIMTIAGE ettt ea et b et h ettt b e ea bttt e et ane
27 SC-124-44 Bolt — Sq. Neck */1-18 x %4 Rd. Hd. .
28 NS-036-19 SEOP NUL %/16-T8 EIASHC ...ttt
29 00-873789 BUMPET — CaIfiage STOP ....everiiiiteeieeiiee ettt bttt nn e
30 SC-041-34 Cap Screw %s-16 x 2 Hex Hd. (Model 6801 ML-134094) ..
31 WS-018-40 Washer (Model 6801 ML-134094) .......cciiiiiiiiiiiteeieeei ettt
32 00-292284 Screw — Jack (Model 6801 ML-134094) .......ccoiiiriiiiieiriieienieeeeee ettt
33 WL-006-27 Lockwasher */s Light (Model 6801 ML-134094)
34 NS-018-14 Jam Nut ¥s-16 Hex (Model 6801 ML-134094) .......ccoriiiriiiiieriesienieeeeee et
35 SC-041-31 Cap Screw %/s-16 x 1'/s Hex Hd. (Model 6801 ML-134094) ........cceoiiiininiiieieneseeeeeese e 2
36 WL-006-27 Lockwasher */s Light (Model 6801 ML-134094)
37 00-291958-00002 Brace — Carriage Support (Model 6801 ML-134094) .........ccciriiiriiirininieienre e 2
38 NS-015-11 INUE 8716518 HEX .ttt et et e e h e e ae e beeeae e eheeebeeeneesbeeaseeeneesbeeaseennas
39 WL-006-23 Lockwasher %16 Medium (SST) ...
40 WS-017-21 WWASKIET <.ttt bttt et et
41 00-290790 Tray — Scrap (Model 6801 ML-134094) ......ccooiiiiiriiieierieeeeieee ettt 1
42 00-875065 Tray — Scrap (Model 6614 ML-134096) ...
43 WS-018-40 WWASKIET <.ttt ettt 2
44 SC-041-29 Cap Screw %/s-16 x /s Hex Hd. Wax Coated Threads (Model 6801 ML-134094) ...........c.c....... 2
45 SC-041-34 Cap Screw %s-16 x 2 Hex Hd. (Model 6614 ML-134096)
46 SC-124-44 Bolt — Sq. Neck %/16-18 X /4 RA. HO. ...coiiiiiiiiiiiee e 5

-13- F-43025 (September 2001)



6614/6801 MEAT SAWS REPLACEMENT PARTS

14-15

17

27-28

PL-55840

UPPER GUIDE UNIT

-14 -

F-43025 (September 2001)



6614/6801 MEAT SAWS REPLACEMENT PARTS

UPPER GUIDE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-55840

1 NS-011-12 Mach. Nut 8-32 HeX .......ccccvvvveriierinens ..8

2 WL-014-05 Lockwasher #8 External Shakeproof .. ..8

3 WS-023-22 WaSher ..o ..8

4 WS-031-35 Washer .... ..8

5 00-479766 Slide Lock .......... w1

6 00-478999 Guide Bar Insert ................. 1

7 PG-007-16 Groove Pin %16 Dia. x %4 Lg. ......... 1

8 SC-021-17 Mach. Screw 8-32 x 2'/> Rd. Hd. ..8

9 00-120141 Shoe — Slide Rod .......cccccevienienee .2
10 00-873782 Spring — Slide Rod ........cccoeeiiinieienne. .2
1 SC-046-70 Set Screw %s-16 x '/2 Hdls., Cup Pt. .. 2
12 PB-005-09 Plug Button ........cccoviiiiiniiiiicceee .2
13 00-478998 Support — Guide Bar .......ccccceceeeviieeeieee e 1
14 00-875056 Guard — Front Blade (Model 6614 ML-134096) . 1
15 00-291441 Guard — Front Blade (Model 6801 ML-134094) . 1
16 SC-053-05 Mach. Screw 10-24 x 3/s Truss Hd., Slotted... .2
17 00-435958-00002 Knob — AQJUSEING ...covvveeiiiriiiieciereeeee e 1
18 SC-041-02 Cap Screw '/+-20 x 1 Hex Hd. (Lower Guide) .. 1
19 00-291579 Washer — Guide .......ccoevevieieeinens 1
20 00-290844-00001 Guide — Saw Blade (0.022” Blade).... 1
21 00-290844-00002 Guide — Saw Blade (0.014” Blade).... 1
22 00-290842 Holder — Upper GUIde ........ccceveviveeriee e 1
23 00-873204 Upper Guide Support Bar Assy (Incls. Item 7) .. 1
24 00-478999 Guide Bar Insert ... 1
25 00-479766 Slide LOCK . 1
26 SC-055-01 Set Screw 10-24 x '/« Soc. Hdls., Cup Pt. (SST) .. .2
27 SC-025-33 Mach. Screw 8-32 x /2 Bndg. Hd. ......cccocviriennne .2
28 NS-011-12 MACH. NUE 8-32 HEX ...ttt ettt ettt e e sae e 2

-15- F-43025 (September 2001)



6614/6801 MEAT SAWS REPLACEMENT PARTS

42-43

41

37 36 34 32 30 28 27 26 25

LOWER WIPER UNIT

F-43025 (September 2001) -16-



6614/6801 MEAT SAWS REPLACEMENT PARTS

ILLUS.
PL-55841

©CoOoO~NOOOA~WN =

A AP DPOWWWWWWWWWMNMNMNPDNDMNDMNDMNDNDMNDND = = =,
WN 200N PRARWON—2L0O0O0ONODTPRARWOUN—2L00ONOORAWOWN-—=2O

PART NO.

00-290855
00-290798
00-291831
00-102399
00-123886
SC-053-01
SC-022-35
00-290822
00-291809
SC-041-86
WS-003-49
NS-025-04
00-875234-00002
SC-116-26
00-875235
00-291658
00-291670-00001
00-291670-00002
00-291670-00003
00-291670-00004
00-875246
SC-041-50
WS-003-49
00-290798
SC-022-35
00-290822
00-290855
SC-041-50
WS-003-49
NS-025-04
WS-003-49
SC-041-86
WL-006-17
NS-025-04
SC-025-07
00-290788
NS-025-01
WL-006-06
NS-025-04
WS-003-49
SC-041-50
00-875082
00-290851-00002
00-291672-00001
00-291672-00002
00-291672-00003
00-291672-00004

LOWER WIPER UNIT

NAME OF PART AMT.

Shim — WIPEI SUPPOIT ...ttt AR
Blade WIPEI ASSY. ......uiiiiiiie i e 1
Block — Pulley Wiper
Pulley Wiper Assy. (INCIS. REMS 5 & B) ......ooiuiiiiiiieiii i 1
WIPEE = PUIIEY ...ttt st s seesae e 1
Mach. Screw 10-24 x /s Truss Hd.
Mach. Screw 420 X 3/a Flat Ha. ......c.ooiiiiiii e 2
SUPPOIE = WIDET .ttt bbbttt bbbt bttt e e n et bt e 1
Shield — Blade Guide
Cap Screw 420 X 3s HeX Ha. ..ot 2
WWASHIET <.ttt bbbt
Acorn Nut /2-20
HOIAEI — LOWET GUIAE ...ttt bbbt et 1

Cap Screw 428 X 7fa HEX HO. ..ooiiiiiiie e e 2
Cover — Guide

Cap Screw 420 X V2 HeX Ha. ..ot 2
WWASKIET ..ttt AR
Blade Wiper AsSY. ......cccccceeeeenen. 1

WWASKIET <.ttt ettt 2
Cap Screw 420 X 3s HeX Ha. ..o 2
Lockwasher /s Medium (Model 6614 ML-134096)
ACOIN INUL /420 1.t b et bbb bbbttt nn e
Mach. Screw 10-24 X 316 BNAg. H. ....c.ooiiiiiiiieee e 2
Clip — Cover
NUL = CTOWN 10-24 ...ttt bttt bt na e e e e s nne e 2
Lockwasher #10 Light ........ooiii e e 2

Acorn Nut '/s-20

Cap Screw 420 X 2 HeX Ha. ..o.ooiiiiiiiieee e 2
Baffle — Lower Pulley (Model 6614 ML-134096) ..
Baffle — Lower Pulley (Model 6801 ML-134094) ........ccoiiiiiiiiiiiiiecee e 1
Holder & Guide Assy. (Incls. Items 13 thru 17) ..o

Holder & Guide Assy. (Incls. Items 13 thru 16 & 18) ...
Holder & Guide Assy. (Incls. Items 13 thru 16 & 19)
Holder & Guide Assy. (Incls. Items 13 thru 16 & 20)

17 - F-43025 (September 2001)



6614/6801 MEAT SAWS REPLACEMENT PARTS

DE——p &
D &——» D)
I

ELECTRICAL UNIT

F-43025 (September 2001) -18-



6614/6801 MEAT SAWS REPLACEMENT PARTS

ELECTRICAL UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-55843
1 SC-025-33 Mach. Screw 8-32 X /2 BNAg. HA. .....couiiiiiiiiiiieee e 2
2 WL-014-05 Lockwasher #8 External Shakeproof ... 2
3 NS-011-12 Mach. Nut 8-32 Hex
4 FE-019-48 Fuse (0.8 AMP.) (B00 V.) ettt bbbttt 2
5 00-120907-00001  Transformer (50 VAL) ...t 1
6 00-114707 Fuse Board
7 NS-011-12 MaCKH. NUE 8-32 HEX ...ttt 2
8 WL-014-05 Lockwasher #8 External Shakeproof ..........c.ooiiiiiiiiiiiieeee s 2
9 NS-011-12 Mach. Nut 8-32 Hex
10 WS-023-22 WWASIIET <.ttt b e
11 00-078752-00009  ClamMpP — CADIE ......cueitiiiiiieiieieee ettt b ettt bbbt
*12 - Heater — Element (Overload Relay)
13 00-088196-009-1 Relay — Thermal Overload (3 Ph.) (W/Overload Protection)
14 NS-011-12 Mach. Nut 8-32 Hex (Model 6801 ML-134094) ........cccuiiiiiriiiiiienieneeeee et 2
15 WL-014-05 Lockwasher #8 External Shakeproof
16 00-290889 Cable & Eyelet Assy. (Panel to Column)
17 NS-011-12 MaCKH. NUE 8-32 HEX ...ttt st
18 WL-014-05 Lockwasher #8 External Shakeproof ..
19 NS-011-12 MaCKH. NUE 8-32 HEX ...ttt er et
20 WL-014-05 Lockwasher #8 External Shakeproof ... 1
21 NS-011-12 Mach. Nut 8-32 Hex
22 WS-023-22 WWASKIET <.ttt b et
23 WL-014-05 Lockwasher #8 External Shakeproof ... 2
24 00-087713-101-1  Contactor Assy. (3 Pole) (200-230 V.) . 1
25 00-087713-101-2  Contactor AsSY. (3 POIE) (480 V.) ....eiuiiiiieieitisiieiete ettt 1
26 NS-011-12 MACKH. NUE 8-32 HEX ...ttt bbb 2
27 00-108199-00001 Clamp — Air Heater
28 00-122345-00001 Heater ASSY. (480 V.) ..ottt st s 1
29 00-122345-00002 Heater ASSY. (200-230 V.) .iuiiiiiiieieitiriinteeie ettt sttt sb e na et ae e e e nneeneanen 1
30 00-121543 Shield — Heater
31 00-123241-00001 Bracket — Switch
32 00-873781 ACUALOT SWILCI ...ttt re e
33 PC-005-08 Cotter Pin /32 x 5/s Lg.
34 00-121827 RING = LOCKING ...ttt
35 00-120388 SWIHCh & LADEI ASSY. ..ttt 1
36 SC-053-05 Mach. Screw 10-24 x 5/s Truss Hd.
37 00-121547 SPrNG — COMPIESSION ...ttt ettt eb ekttt bttt eae e e e et nae b nae e s
38 00-875049 RetainiNg RING ..o e
39 WS-018-30 Washer
40 00-290883 Bushing — Switch Shaft
41 00-290882 Shaft — SWILCH ... e
42 00-291475 Label — Start/Stop .
43 00-290885 KNOD — SWILCR 1.ttt b bttt
44 FE-024-61 Connector /2 x 45 Deg. (Non-Metallic) Sealtite ...........ccroiiiiiiiiiiieeeeeeee 1
45 00-291600 Tube — Insulator
46 00-436913-00012 Conduit — /> Liquidtite
47 FE-024-61 Connector /2 x 45 Deg. (Non-Metallic) Sealtite ..........cccroiiiiiiniiiiieeeeeeeee 1

*Give Elec. Spec., Mach. Model, & Motor Type.

-19 - F-43025 (September 2001)



6614/6801 MEAT SAWS REPLACEMENT PARTS

ILLUS.
PL-55844

O©oO~NOOOTHAWN =

PART NO.

SC-041-31
WS-018-40
00-873712-00002
00-479644
00-291933
00-291932
00-290769
00-070194
00-110544-00010
00-290770-00003
00-290770
00-873712-00002
PG-006-11
SC-064-27
WS-018-40
SC-041-31
00-291431
00-110544-00009
00-290758-00004
00-290758-00002
00-291944
00-290764
NS-025-04
00-292347

10-11

12-13
o 14
16
15
GUAGE PLATE UNIT
NAME OF PART AMT.

Cap Screw %/s-16 X 12 HEX H. .ooieeeeee ettt e e e e s nneaeens

Support — Shaft & Rod (Rear) .
Bearing — Sleeve
Spring — Gauge Plate Lock .
Pin — Locking Lever ............
Lever — Locking...........
Handle — Gauge Plate ..................
Bushing — Gauge Plate Frame
Shaft — Gauge Plate (Model 6614 ML-134096) .
Shaft — Gauge Plate (Model 6801 ML-134094)

Front Shaft & Rod Support Assy. (Incls. ltems 13 & 14)
Pin — Groove '/4 x 3/s Type D
Set Screw %16-18 x /= Soc. Hdls., Cup Pt. Nylok
WASKNET ...
Cap Screw %/s-16 x 1'/s Hex Hd. .
Plate and Stud AsSY. .......cccceeeee
Bushing — Gauge Plate Frame
Rod — Table Anchor (Right Table) (Model 6614 ML-134096) ...
Rod — Table Anchor (Right Table) (Model 6801 ML-134094) ...
Gauge Plate Assy. (Incls. ltems 9, 17, 18, 22, & 23)
Button — Glide
ACOIN NUL "/4-20 ..o .
Gauge Plate Assy. (Incls. ltems 5, 6, 7, 17, 21, & 22) (PKGd.) ...eeiviiiiiiieiieiie e

LooaLaLllipLapooasa i Ll oL LA Lo

FORM 43025

SEPTEMBER 2001 PRINTEDIN U.S.A.



